G-1K

Part No 1344279
Dated 10-91

23-660 6" THIN LINE
BENCH GRINDER

A
AADELTA

LINN/OML  ATEW3SSY GT3IHS3A3

(@) L¢

W

viovId ONIHIM

¥OLI9VdYI
a3y

k] e

e

N

re---INIJd9
ovig ILIHM
dAVH

A}

¥O10W

Movg PLALE!
HOLIMS




REF
NO  PART NUMBER DESCRIPTION
1 1320003 #10-24 X 1/4" Truss Hd Serew
2 1320832 Cover
3 1320074 1/2-12 LH Nut ~—
4 1320201 Flange
5 23-683 Grinder Wheel - A36Q, 6" x 3/4" x 1/2"
6 901-02-120-7547 #10-24 x 3/8" Truss Hd Screw
7 904-02-020-1725 3/16" Lockwasher
8 1320830 Wheel Guard - Left
9 1320210 Tool Rest - Left
10 904-01-010-1605 3/8" Flat Washer
11 901-01-060-0606 5/16-18 x 5/8" Hex Hd Screw
12 901-01-060-0605 1/4-20 x 1/4" Hex Hd Screw
13 1320090 9/32 x 3/4x 1/32" Washer
14 1320209 Spark Breaker - Left Side
15 1320811 Rotation Label
16 1320227 Warning Label
17 1320220 Tool Rest - Right
18 904-01-010-1605 3/8" Flat Washer
19 901-01-060-0607 5/16-18 x 3/4" Hex Hd Screw
20 1320831 Wheel Guard - Right
21 23-684 Grinder Wheel - A46Q, 6" x 3/4" x 1/2"
22 1320075 1/2-12 RH Nut
23 1320832 Cover
24 1320221 Spark Breaker - Right Side
25 1320090 9/32 x 3/4 x 1/32" Washer
26 901-01-060-0605 1/4-20 x 1/4" Hex Hd Screw
27 931-02-113-1172 Knob w/5/16-18 x 3/4" Stud
28 904-02-010-1703 5/16" Lockwasher i
29 1320422 Eyeshield Clamp Bracket N4
30 1320423 Eyeshield Mounting Rod
31 902-01-120-1216 #10-24 Hex Nut
32 1320087 7/32 x 15/32 x 1/32" Washer
33 902-01-120-1034 1/4-20 Hex Nut
34 1320426 Eyeshield Frame
35 901-11-020-0821 1/4-20 x 3/4" Sq Neck Rd Hd Screw
36 1320424 Eyeshield
37 901-02-010-0525 #10-24 x 1/2" Rd Hd Screw
38 1320125 Power Cord w/Plug
39 901-02-120-7547 #10-24 x 3/8" Truss Hd Screw
40 1320130 Strain Relief
41 1320211 Cord Mounting Plate
42 1344522 Base
43 1320151 Switch
44 1320219 Switch Mounting Plate
45 1320003 #10-24 x 1/4" Truss Hd Screw
46 1320101 M5 (.19") Ext Tooth Lockwasher
47 901-02-120-7547 #10-24 x 3/8" Truss Hd Screw
48 1320160 Capacitor Clamp
49 1343835 Capacitor
50 1320216 Base Cover
51 1320217 Rubber Pad
52 1320087 7/32 x 15/32 x 1/32" Washer
53 901-02-010-0525 #10-24 x 1/2" Rd Hd Screw
AN

REPACEMENT PARTS

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature

can be obtained through the Delta Technical Publications Department or through your local service outlet.

G-1K



